UK: 01564  783  192
Int: +44 1564 783 192

Close

If you know the part number you require, enter it here

Cometic composite cylinder head gaskets

Excellent sealing properties, reliability and durability

more details
Electrical

more details
View Hitchcocks from inside the building, click here and explore all areas
A behind the scenes look at Hitchcocks Motorcycles

« Index

1959 Crusader

Page 18 - Tool Box, Tools and Air Filter

Move your cursor over the different parts in the exploded diagram for more information

1

TOOLBOX (WITHOUT LIDS)

43734A

Click illustration number for more information

2

TOOLBOX LID, LH, bare metal (250's) with ignition switch hole

46451

Click illustration number for more information

3

TOOLBOX LID, RH, bare metal (250's + 750's)

43292

Click illustration number for more information

4

There are 2 products in this position

Click illustration number for more information

5

T/BOX LID SCREW KEEPER WASHER

38803

Click illustration number for more information

6

TOOLBOX BRACKET

41932

Click illustration number for more information

7

BOLT, 1/4 X 1/2 X 26

251

Click illustration number for more information

8

NUT 1/4" X 26tpi, BAR TURNED

27000

Click illustration number for more information

9

SHAKEPROOF WASHER 1/4"

27916

Click illustration number for more information

10

WASHER

18529

Click illustration number for more information

11

TOOLBOX BEADING

41244

Click illustration number for more information

12

AIR FILTER ELEMENT

39826

Click illustration number for more information

13

AIR FILTER COVER, PAINTED

39825A

Click illustration number for more information

14

BATTERY STRAP SCREW

13141

Click illustration number for more information

15

WASHER

18529

Click illustration number for more information

16

AIR FILTER CONNECTING TUBE

39827

Click illustration number for more information

17

BOX SPANNER

24094

Click illustration number for more information

18

BOX SPANNER

24095

Click illustration number for more information

19

TUBULAR SPANNER

35635

Click illustration number for more information

20

SPARK PLUG BOX SPANNER

44710

Click illustration number for more information

21

TUBULAR SPANNER

35634

Click illustration number for more information

22

TOMMY BAR (BENT)

29042

Click illustration number for more information

23

DUAL SPANNER

24092

Click illustration number for more information

24

DUAL SPANNER 1/4 X 5/16 WHIT

29044

Click illustration number for more information

25

DUAL SPANNER 3/16 X 1/4 WHIT

27896

Click illustration number for more information

26

DUAL ENDED SPANNER

16008

Click illustration number for more information

27

COMBINATION SPANNER

6406

Click illustration number for more information

28

SCREWDRIVER (FLAT BLADE)

3482

Click illustration number for more information

29

TYRE LEVER

4272

Click illustration number for more information

30

GREASE GUN (PLASTIC PATTERN)

16014

Click illustration number for more information

31

REAR SUSPENSION "C" SPANNER

GR/64947081

Click illustration number for more information

32

TYRE INFLATER

29922

Click illustration number for more information

33

TOOLKIT C/W TOOLS

16007

Click illustration number for more information

34

VALVE SPRING COMPRESSOR

TE/1124

Click illustration number for more information

35

VALVE GRINDING TOOL

TE/1167

Click illustration number for more information

36

LEATHER STRAP

ST71

Click illustration number for more information

37

C/BREAKER EXTRACTOR, CRUSADER

41181

Click illustration number for more information

38

WASHER, FLAT 1/4"

82

Click illustration number for more information

Tool Box, Tools and Air Filter

Opening times: Monday - Friday 9am - 6pm | Closed: Saturday and Sunday
IF YOU ARE NEW TO THIS SITE AND WOULD LIKE INSTRUCTIONS ON HOW TO USE AND NAVIGATE IT, PLEASE CLICK HERE.
Units 7 & 8, Rosemary Court, Oldwich Lane West, Chadwick End, Solihull, B93 0EY, UK

© Hitchcocks Motorcycles Ltd. 2010 | Terms & Conditions

Back to top